



135 Newbury Street
Framingham, MA 01701
(508) 270-8433 • (800) 238-0001

WINDIA CHEMICALS P Ltd
130/1 to 9, Thinnanur Road
Pulivalam Post Trichy Dist

PO# 204182
Item# 11205

TEST CERTIFICATE

Tested on: 16/05/18

Product: POTASSIUM BROMATE 95:5 Fcc
Batch size: 900 kgs (18 cans x 50 kgs)
Date of Manufacture: May 2018
Date of Expiry : Apr 2023

Sl. No	Parameter	Specification	Result				
		Batch No:	3205111	3205112	3205113	3205114	3205115
1	Characteristic	Odorless white powder	Complies	Complies	Complies	Complies	Complies
2	Assay (on dry basis)	95.0 - 95.5%	95.3%	95.2%	95.3%	95.2%	95.2%
3	Mg Carbonate content	5% max	4.96%	4.97%	4.97%	4.98%	4.98%
4	Identification						
	A	To pass test	Pass	Pass	Pass	Pass	Pass
	B	To pass test	Pass	Pass	Pass	Pass	Pass
5	Loss on drying	0.1% max	0.07%	0.08%	0.08%	0.08%	0.07%
6	Chloride	0.05% max	0.03%	0.027%	0.031%	0.028%	0.03%
7	Sulphate	0.01% max	0.008%	0.007%	0.008%	0.007%	0.006%
8	Lead	1 ppm max	1ppm	1ppm	1ppm	1ppm	1ppm
9	Particle Size - Passing through 100 mesh	> 99%	99.6%	99.7%	99.4%	99.4%	99.6%

For Windia Chemicals P Ltd


Chemist

Regd. Off: 41 VGP Layout, Injambakkam, Chennai 600 115

American International Chemical, Inc. Verifies that the information contained herein is true and correct to the best of our knowledge.

Verified by: Paula Parks

Date: 6/21/18
Phone: 800-238-0001

